
1

1

2

3

3

6

9

10

1112
13

14 15

17
16

18
20

21

22

23
24

25

27 26
27

30

42
35

37

38

39

41

36

40

44

47

56

57

58

60
61

62

67
68

71

69
70

74

7366

75

76
7778

8081

82

85

19

1 1

63

72

72 72

142

142

7

7

27

26

64

67

79

88

86

84

83
92

102

134
128

133

93

129

130
131

132

125

127

123
122

120

117
115

116

114

113

109

111

110

112

112

101

99

87

95

103

104

66

105

106
107

108

111

8

8
10

44 57 57

64

64

64

66

65

72

79

79

79

57

118

119

121

93

124

126

126

27

27

51 87

57
57

57

57

57

57

87

87

87

87

87

100
100

100

100

114

121

123

127

127

127
128

Service Parts List

®
FURY6  

Multipurpose Table/Mitre Saw

 065-0005.01



FURY6  
Multipurpose Table/Mitre Saw

81 Guide Bracket 065-0158 1
82 Table Cap (Top) 065-0220 1
83 Scale Label 065-0210 1
84 Push Stick 065-0196 1
85 Table (Top) 065-0218 1
86 Thread Forming Screw 5.5x20 F-TFPX-5.5-20-ST-BO 2
87 Screw M4x10 F-SPHPZ-M4-10-ST-BO 6
88 Guard Plate 065-0157 1
92 Fence 065-0143 1
93 Knob 065-0171 2
95 Guard 065-0101 1
99 Solenoid switch 100V 065-0213 1
100 Screw M5x25 F-SPHPZ-M5-25-ST-BO 4
101 Handle Blank 065-0163 1
102 Handle (Upper) 065-0162 1
103 Handle (Lower) 065-0161 1
104 Torsion Spring 065-0226 1
105 Bevel Pointer 065-0115 1
106 Bevel Bolt 065-0112 1
107 Pin 065-0186 1
108 Bevel Bracket 065-0113 1
109 Connecting Bolt 065-0135 1
110 Bevel Label 065-0114 1
111 Nut M6 F-NSF-M6-ST-BO 2
112 Cap Screw M6x18 F-SHCS-M6-18-ST-BO 2
113 Hex Bolt M8x35 F-HB-M8-35-ST-BO 1
114 Washer M8 F-W-M8-ST-BO 2
115 Wave Washer 8mm 065-0230 1
116 Lower Table Guard 065-0179 1
117 Table Pointer 065-0222 1
118 Lower Table 065-0178 1
119 Table Cap (Lower) 065-0219 1
120 Safety Cover 065-0209 1
121 Clamp Knob 065-0132 2
122 Set Screw M6x16 F-SSCFP-M6-16-ST-BO 1
123 Cap Screw M6x14 F-SHCS-M6-14-ST-BO 2
124 Moveable Fence 065-0183 1
125 Fence 065-0144 1
126 Extension Support 065-0142 2
127 Rubber Foot 065-0208 4
128 Screw M5x8 F-SPHPZ-M5-8-ST-BO 2
129 Base 065-0109 1
130 Steel Ball 8mm 065-0217 1
131 Positioning Spring 065-0188 1
132 Set Screw M10x10 F-SSCCP-M10-10-ST-BO 1
133 Rear Stabiliser 065-0202 1
134 Hold Down Clamp 065-0164 1
142 Nylock Nut M8 F-NNIF-M8-ST-BO 2
143 HEXKEY M6 F-HEXKEY-M6-ST-BO 1
144 Dust Port 065-0140 1
145 HEXKEY M5 F-HEXKEY-M5-ST-BO 2
146 Pin Spanner 065-0187 1

1 Thread Forming Screw 4x16 F-TFPX-4-16-ST-BO 6
2 Rear Cover 065-0198 1
3 Carbon Brush (Pr) 065-0129 2
6 Motor Housing 065-0182 1
7 Thread Forming Screw 8x45 F-TFPX-8-45-ST-BO 2
8 Thread Forming Screw 8x50 F-TFPX-8-50-ST-BO 2
9 Field Coil 100V 065-0145 1
10 Thread Forming Screw 8x60 F-TFPX-8-60-ST-BO 2
11 Air Baffle 065-0104 1
12 Bearing-608-2Z F-B-608-2Z 1
13 Armature 100V 065-0105 1
14 Bearing-6200-2Z F-B-6200-2Z 1
15 Pin 065-0185 1
16 Nylock Nut M12 F-NNIF-M12-ST-BO 1
17 Washer 065-0228 1
18 Knob 065-0169 1
19 Gearbox Housing 065-0156 1
20 Interlock 065-0166 1
21 Interlock Screw 065-0167 2
22 Interlock Spring 065-0168 1
23 "O"Seal Ring 065-0102 1
24 Push Pin (Interlock) 065-0195 1
25 Guide Pin Clamp Rod 065-0159 1
26 Cable Clamp 065-0123 2
27 Screw M4x12 F-SPHPZ-M4-12-ST-BO 6
30 Gearbox 065-0154 1
35 Countersunk Screw M4x12 F-SCHPZ-M4-12-ST-BO 2
36 Riving Knife 065-0206 1
37 Riving Knife Gasket 065-0207 1
38 Cap Screw M5x14 F-SHCS-M5-14-ST-BO 2
39 Button 065-0122 1
40 Lever 065-0174 1
41 Lever Screw 065-0175 1
42 Tension Spring (1) 065-0223 1
44 E-Clip 5mm 065-0141 1
47 Blade Guard Assembly 065-0118 1
51 Fixing Stud 065-0149 1
56 Retainer 065-0203 1
57 Countersunk Screw M4x8 F-SCHPZ-M4-8-ST-BO 11
58 Inner Flange 065-0165 1
60 Outer Flange 065-0184 1
61 Blade Bolt Washer 065-0117 1
62 Blade Bolt M8x18 (L /H) 065-0116 1
63 Table Locking Screw 065-0221 1
64 Screw M5x14 F-SPHPZ-M5-14-ST-BO 4
65 Gearbox Cover 065-0155 1
66 Knob 065-0170 3
67 Screw M4x45 F-SPHPZ-M4-45-ST-BO 2
68 Terminal Lid 065-0225 1
69 Capacitor 100V 065-0124 1
70 Connection Block 065-0137 3
71 Cord Protector 065-0139 1
72 Thread Forming Screw 8x15 F-TFPX-8-15-ST-BO 4
73 2-Core Lead 065-0103 1
74 Power Cord 100V 065-0190 1
75 Terminal Base 065-0224 1
76 Bush 065-0121 1
77 Nylock Nut M8 F-NNIF-M8-ST-BO 3
78 Washer 065-0229 1
79 Screw M4x8 F-SPHPZ-M4-8-ST-BO 4
80 Bracket 065-0119 1
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